CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 152 of 431

Occupied Channel Bandwidth 99% (5745 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5745.000000 16.600000 — — 5736.600000 5753.200000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)
5745.000000 | PASS

Level in dBm

20T —
< 16.600 MHz e

J"'II RN
-+ o \

40T

i T T 1
5750 5760 5765

Frequency in MHz

T
5725 5730 5740

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 153 of 431

Occupied Channel Bandwidth 99% (5785 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5785.000000 16.400000 — — 5776.800000 5793.200000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
{(MHz)
5785.000000 [ PASS
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 154 of 431

CETECOM™
L ooam

Occupied Channel Bandwidth 99% (5825 MHz; 12,000 dBm; 20

MHz)

Test accarding ta FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

New Rules v01r03 and ANSI CE3.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5825.000000 16.400000 — — 5816.800000 5833.200000

{continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)

5825.000000
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 155 of 431

CETECOM™
Lo

n-mode

Occupied Channel Bandwidth 99% (5180 MHz; 12,000 dBm; 20

MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5180.000000 18.000000 — 5171.000000 5189.000000

(continuation of the ™9

9 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)

5180.000000

PASS

Level in dBm
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 156 of 431

CETECOM™
Lo

Occupied Channel Bandwidth 99% (5200 MHz; 12,000 dBm; 20

MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

New Rules v01r03 and ANSI CG3.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5200.000000 18.000000 — 5191.000000 5209.000000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)

5200.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 157 of 431

Occupied Channel Bandwidth 99% (5240 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5240.000000 18.000000 — — 5231.000000 5249.000000

{continuation of the "99 % Bandwidth™ table from column 6 ...

DUT Frequency Result
(MHz)
5240.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 158 of 431

Occupied Channel Bandwidth 99% (5260 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI CE3.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5260.000000 18.000000 — — 5251.000000 5269.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
{(MHz)
5260.000000 [ PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 159 of 431

Occupied Channel Bandwidth 99% (5280 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules vO1r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) (MHz) (MHz) Right
(MHz}
5280.000000 18.000000 — — 5271.000000 5289.000000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 160 of 431

Occupied Channel Bandwidth 99% (5320 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) (MHz) (MHz) Right
(MHz)
5320.000000 18.000000 — — 5311.000000 5329.000000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)
5320.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 161 of 431

Occupied Channel Bandwidth 99% (5500 MHz; 12,000 dBm:; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5500.000000 18.000000 — — 5491.000000 5509.000000

(continuation of the 99 % Bandwidth” table from column 6...)

DUT Frequency Result
{MHz)
5500.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 162 of 431

Occupied Channel Bandwidth 99% (5540 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15 407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5540.000000 18.000000 — — 5531.000000 5549.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
(MHz)
5540.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 163 of 431

Occupied Channel Bandwidth 99% (5580 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
{MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge
Right

(MHz)
5589.000000

5580.000000 18.000000 5571.000000

(continuation of the 99 % Bandwidth™ table from column 6 ...)

DUT Frequency Result
(MHz)

5580.000000
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 164 of 431

Occupied Channel Bandwidth 99% (5660 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5660.000000 18.000000 — — 5651.000000 5669.000000

(continuation of the "99 % Bandwidth™ table from column 6...)

DUT Frequency Result
(MHz)
5660.000000 | PASS

Level in dBm
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 165 of 431

Occupied Channel Bandwidth 99% (5680 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5680.000000 18.200000 — — 5670.800000 5689.000000

(continuation of the "99 % Bandwidth"” table from column 6...)

DUT Frequency Result
(MHz)
5680.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 166 of 431

Occupied Channel Bandwidth 99% (5700 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5700.000000 18.000000 — — 5691.000000 5709.000000

(continuation of the "99 % Bandwidth™ table from column 6 ...)

DUT Frequency Result
(MHz)
5700.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 167 of 431

Occupied Channel Bandwidth 99% (5745 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) (MHz) (MHz) Right
(MHz)
3745.000000 18.200000 — 5735.800000 3754.000000
{continuation of the "99 % Bandwidth™ table from column 6 ...)
DUT Frequency Result
{(MHz)
5745.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 168 of 431

Occupied Channel Bandwidth 99% (5785 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules vO1r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {(MHz) (MHz) Right
(MHz)
5785.000000 18.000000 — — 5776.000000 5794.000000

{continuation of the "99 % Bandwidth™ table from column 6...)

DUT Frequency Result
{MHz)
5785.000000 [ PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 169 of 431

Occupied Channel Bandwidth 99% (5825 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {(MHz) (MHz) Right
{MHz)
5825.000000 18.000000 — — 5816.000000 5834.000000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)
5825.000000 | PASS
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CETECOM™
Lo

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 170 of 431
ac-mode

Occupied Channel Bandwidth 99% (5180 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
{(MHz)
3180.000000 18.000000 — — 5171.000000 3189.000000

{continuation of the 99 % Bandwidth™ table from column 6...)

DUT Frequency Result
(MHz)
5180.000000 | PASS

Level in dBm

T
5160 5170 5180 5190
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 171 of 431

CETECOM™
L ooam

Occupied Channel Bandwidth 99% (5200 MHz; 12,000 dBm; 20

MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {(MHz) {(MHz) Right
(MHz)
5200.000000 18.000000 — 5191.000000 5209.000000

(continuation of the ™9

DUT Frequency
(MHz)

Result

5200.000000

PASS

Lewvel in dBm

. ST R N

9 % Bandwidth” table from column 6 ...)
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 172 of 431

Occupied Channel Bandwidth 99% (5240 MHz; 12,000 dBm; 20
MHz)

Test according ta FCC title 47 part 15 §15 407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5240.000000 18.000000 — — 5231.000000 5249.000000

(continuation of the "99 % Bandwidth" table from column 6...)

DUT Frequency Result
{(MHz)
5240.000000 [ PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 173 of 431

Occupied Channel Bandwidth 99% (5260 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5260.000000 18.000000 — — 5251.000000 5269.000000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)
5260.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 174 of 431

Occupied Channel Bandwidth 99% (5280 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15 407(a),(e), KDB 783033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5280.000000 18.000000 — — 5271.000000 5289.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
(MHz)
5280.000000 | PASS

___».4"-/\_-”v,a-\_.-\_,-‘f__,-»_\ J____a_r--.—-/\.rv—\/"'-"';‘--’ I}

Level in dBm
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 175 of 431

Occupied Channel Bandwidth 99% (5320 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
{(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz}
5320.000000 18.000000 — — 5311.000000 5329.000000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
{MHz)
5320.000000 | PASS

=+ I.,--""'-"A-/'\f’”' e LSNP NNV, Al
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 176 of 431

Occupied Channel Bandwidth 99% (5500 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5500.000000 18.200000 — — 5490.800000 5509.000000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
{MHz)
5500.000000 | PASS

Level in dBm

T 1
5480 5490 5500 5510 5520

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 177 of 431

Occupied Channel Bandwidth 99% (5540 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {(MHz) (MHz) Right
(MHz}
5540.000000 18.000000 — — 5531.000000 5549.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
{(MHz)
5540.000000 | PASS
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 178 of 431

CETECOM™
L ooam

Occupied Channel Bandwidth 99% (5580 MHz; 12,000 dBm; 20

MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

MNew Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5580.000000 18.000000 — 5571.000000 5589.000000

(continuation of the "9

DUT Frequency Result
(MHz)
5580.000000 | PASS

Level in dBm

M,

el e e

9 % Bandwidth” table from column &...)
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 179 of 431

Occupied Channel Bandwidth 99% (5660 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5660.000000 18.000000 — — 5651.000000 5669.000000

(continuation of the "99 % Bandwidth" table from column &...)

DUT Frequency Result
(MHz)
5660.000000 [ PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 180 of 431

Occupied Channel Bandwidth 99% (5680 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI CE3.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5680.000000 18.200000 — — 5670.800000 5689.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
{MHz)
5680.000000 | PASS
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 181 of 431

Occupied Channel Bandwidth 99% (5700 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5700.000000 18.000000 — — 5691.000000 5709.000000

(continuation of the "99 % Bandwidth” table from column 6 ...)

DUT Frequency Result
(MHz)
5700.000000 | PASS

Level in dBm

T
hG80 HE90 5700
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 182 of 431

CETECOM™
L ooam

Occupied Channel Bandwidth 99% (5745 MHz; 12,000 dBm; 20

MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5745.000000 18.200000 — 5735.800000 5754.000000

(continuation of the "99 % Bandwidth™ table from column 6 ...)

DUT Frequency Result
(MHz)

5745.000000 | PASS

Level in dBm

30T A

T SN 18.200 MHz
40

A
i e, R
A Dt e T et bl ™Y

N ST

T T i
5725 5730 5740

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al
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T
5760

i
5765



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 183 of 431

Occupied Channel Bandwidth 99% (5785 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
{MHz)
5785.000000 18.000000 — — 5776.000000 5794.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
(MHz)
5785.000000 | PASS

Level in dBm
P
i

!
T
.\\‘_.-

|

a

=1
}
1
e

!
1
!
s

y 18.000 MHz A,
) e 'l W S

i T T 1
5790 5800 5805

Frequency in MHz

} T
5765 5770 5780
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 184 of 431

Occupied Channel Bandwidth 99% (5825 MHz; 12,000 dBm; 20
MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5825.000000 18.000000 — — 5816.000000 5834.000000

(continuation of the "99 % Bandwidth” table from column 6...)

DUT Frequency Result
(MHz)
5825.000000 | PASS

A -
et e Y

o, — Y Wy

A0+

20+ \

Level in dBm

a0+ ;

P 18.000 MHz A\

} }
5830 R840 RB4h
Frequency in MHz

1 T
5805 5810 5820
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 185 of 431
2.4.2. A0MHz Bandwidth

n-mode

Occupied Channel Bandwidth 99% (5190 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5190.000000 36.800000 5171.600000 5208.400000
(continuation of the "*99 % Bandwidth"" table from column 6 ...)
DUT Frequency Result
(MHz)
5190.000000 | PASS
|:| f—
Lol M/Af\’\/w\’\/\
g
[}
©
£
)
>
Q
-
5150 5160 5180 5200 5220 5230

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 186 of 431

Occupied Channel Bandwidth 99% (5230 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5230.000000 36.800000 5211.600000 5248.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5230.000000 | PASS
D e
ol /\NM/V\A’\J\’\\/VWM
=
M
©
=
[J)
>
3]
-
5130 Bzan B2z Bz4n BZB0 h270

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 187 of 431

Occupied Channel Bandwidth 99% (5270 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5270.000000 36.800000 5251.600000 5288.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5270.000000 | PASS
D e
ol /\MW
=
M
©
=
[J)
>
3]
-
h230 Bz4n BEG0 B28n 5300 5310

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 188 of 431

Occupied Channel Bandwidth 99% (5310 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5310.000000 36.800000 5291.600000 5328.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5310.000000 | PASS
D e
ol W"\J\ﬁ\/\/f\pﬁ/\/\“ﬁw\\
=
M
©
=
[J)
>
3]
-
hz70 B2gn 5300 5320 5340 5350

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 189 of 431

Occupied Channel Bandwidth 99% (5510 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5510.000000 36.800000 5491.600000 5528.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5510.000000 | PASS
D e
ol /‘-’W
=
M
©
=
[J)
>
3]
-
5470 5480 5500 BEZ0 5540 55RO

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 190 of 431

Occupied Channel Bandwidth 99% (5550 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5550.000000 36.800000 5531.600000 5568.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5550.000000 | PASS
D e
ol /WV\W
=
M
©
=
[J)
>
3]
-
5510 BEZ0 5540 BEGD BEE0 5580

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 191 of 431

Occupied Channel Bandwidth 99% (5670 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5670.000000 36.533333 5651.600000 5688.133333

(continuation of the "'99 % Bandwidth' table from column 6 ...)

DUT Frequency Result
(MHz)
5670.000000 | PASS
D -por

WW

Level in dBm

36.533 M H z

5680 5700 5710

5640 BEED

BE30
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 192 of 431

Occupied Channel Bandwidth 99% (5755 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5755.000000 36.800000 5736.600000 5773.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5755.000000 | PASS
5 e
D +
E /\/‘M’V\N\/\.\[\-ﬂ’\/\/\’"—"\/\/\
M
©
=
[J)
>
3]
-
5715 5740 5760 5780 5785

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 193 of 431

Occupied Channel Bandwidth 99% (5795 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5795.000000 36.533333 5776.600000 5813.133333
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5795.000000 | PASS
5 e
D +
i W\/\N\_\M
=
M
©
=
[J)
>
3]
-
5800 BEZ20 5835

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 194 of 431
ac-mode

Occupied Channel Bandwidth 99% (5190 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5190.000000 36.800000 5171.600000 5208.400000
(continuation of the ""99 % Bandwidth" table from column 6 ...)
DUT Frequency Result
(MHz)
5190.000000 | PASS
|:| -
a0l /\W"\'\’\/\'\/\/AWN\’\
S
us)
e
£
[J)
>
()
-
36.500 M Hgl
5150 5160 5180 5200 h220 5230

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 195 of 431

Occupied Channel Bandwidth 99% (5230 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5230.000000 36.533333 5211.600000 5248.133333

(continuation of the "'99 % Bandwidth' table from column 6 ...)

DUT Frequency Result
(MHz)
5230.000000 | PASS
D e
ol /\NVWV\[\'V\MM

Level in dBm

36.533 MH%

5200 Bezo

5240 5260 5270

51590
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 196 of 431

Occupied Channel Bandwidth 99% (5270 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge Right
(MHz)

5270.000000

36.800000

5251.600000

5288.400000

(continuation of the "'99 % Bandwidth' table from column 6 ...)

DUT Frequency Result
(MHz)

5270.000000

PASS

0+

104+

YT

=204

=30

Level in dBm

=4[] 4

36.800 MHé

R0+

5240 5260 5e2a0 5300 5310

h230
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 197 of 431

Occupied Channel Bandwidth 99% (5310 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge Right
(MHz)

5310.000000

36.800000

5291.600000

5328.400000

(continuation of the "'99 % Bandwidth' table from column 6 ...)

DUT Frequency Result
(MHz)

5310.000000

PASS

0

P T

10+

=204

=30

Level in dBm

=4[]

36.800 MH%

R0+

h280 5300 5320 5340 5350

5270
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 198 of 431

Occupied Channel Bandwidth 99% (5510 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5510.000000 36.800000 5491.600000 5528.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5510.000000 | PASS
D o
S
M
©
£
[J)
>
()
-
36.500 M Hﬂ
5470 5480 5500 5520 5540 5550

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 199 of 431

Occupied Channel Bandwidth 99% (5550 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5550.000000 36.533333 5531.600000 5568.133333

(continuation of the "'99 % Bandwidth' table from column 6 ...)

DUT Frequency Result
(MHz)
5550.000000 | PASS
|:| e
ol M/\/WVWNW\,

Level in dBm

36.533 MH%

h520 5540

h56E0 5580 5540

BR10
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 200 of 431

Occupied Channel Bandwidth 99% (5670 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5670.000000 36.533333 5651.600000 5688.133333

(continuation of the "'99 % Bandwidth' table from column 6 ...)

DUT Frequency Result
(MHz)
5670.000000 | PASS
|:| -por

/‘NW

Level in dBm

36.533 MHﬂ

hES0 5700 8710

56410 BEED

BE30
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 201 of 431

Occupied Channel Bandwidth 99% (5755 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5755.000000 36.800000 5736.600000 5773.400000
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5755.000000 | PASS
D o
S
M
©
£
[J)
>
()
-
36.800 t Hgl
5715 5740 5760 5780 5735

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 202 of 431

Occupied Channel Bandwidth 99% (5795 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5795.000000 36.533333 5776.600000 5813.133333
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5795.000000 | PASS
5 e
|:| 4
E /\N\/—W
us]
e}
£
°
>
Q
-
36.533 M H;{
h755 5780 5500 hgz0 h83h

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 203 of 431
2.4.3. 80MHz Bandwidth

ac-mode

Occupied Channel Bandwidth 99% (5210 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5210.000000 75.384615 5172.051282 5247.435897
(continuation of the "*99 % Bandwidth"" table from column 6 ...)
DUT Frequency Result
(MHz)
5210.000000 | PASS
|:| -
101 /FM\W‘\
g
s}
©
£
©
>
]
—
75,385 M H;I
5130 5150 Lz00 B250 5280

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 204 of 431

Occupied Channel Bandwidth 99% (5290 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5290.000000 75.897436 5252.051282 5327.948718
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5290.000000 | PASS
|:| e
o4 M
=
os]
kel
£
[J)
>
3]
-
75,897 M H;{
h210 hZR0 5300 5350 5370

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 205 of 431

Occupied Channel Bandwidth 99% (5530 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5530.000000 75.897436 5492.051282 5567.948718
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5530.000000 | PASS
|:| .
104 M
S
o)
©
£
©
>
()
-
75.897 M H;I
5450 5500 5550 5610

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 206 of 431

Occupied Channel Bandwidth 99% (5775 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5775.000000 75.384615 5737.051282 5812.435897
(continuation of the "'99 % Bandwidth' table from column 6 ...)
DUT Frequency Result
(MHz)
5775.000000 | PASS
|:| e
Lol WM
=
os]
kel
£
[J)
>
3]
-
75,385 M H;I
hEY5 57R0 L8500 5855

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 207 of 431

2.5. 26dB Bandwidth
2.5.1. 20MHz Bandwidth

a-mode

CETECOM™
L ooam

Emission Bandwidth 26 dB (5180 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5180.000000 20.400000 — 5169.600000 5190.000000

(continuation of the "26 dB Bandwidth" table from column & ...

DUT Frequency
{MHz)

Max Level
{dBm)

Result

5180.000000

-2.7 | PASS

Level in dBm

CETECOM_TR18_1 0130902T02a Al

5180
Frequency in MHz



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 208 of 431

Emission Bandwidth 26 dB (5200 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5200.000000 20.000000 — — 5190.000000 5210.000000

(continuation of the "26 dB Bandwidth" table from column 6 ...}

DUT Frequency Max Level | Result
(MHz) {dBm}
5200.000000 -2.9 | PASS

P e

1 s W e I
7 i,

P

Lewvel in dBm

40+

5180 5190 5200
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 209 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5240 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures

New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5240.000000 20.000000 — — 5229.800000 5249.800000

{continuation of the "26 dB Bandwidth" table from column 6...)

DUT Frequency Max Level | Result
(MHz} (dBm)
5240.000000 -2.2 | PASS

Level in dBm

5220 5230 5240 5250
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 210 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5260 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
{MHz)
5260.000000 26.800000 — — 5250.000000 5276.800000

(continuation of the "26 dB Bandwidth™ table from column 6 ...)

DUT Frequency
(MHz)

Max Level

Result

5260.000000

(dBm)
-2.6

PASS

Level in dBm

CETECOM_TR18_1 0130902T02a Al

5260

Frequency in MHz



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 211 of 431

Emission Bandwidth 26 dB (5280 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5280.000000 20.200000 — — 5270.000000 5290.200000

{continuation of the 26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) (dBm}
5280.000000 -1.5 | PASS

gl SV
i \'. " e,

4 pomt W 2
y \

Lewvel in dBm

5260 R270 5280 5290 5300
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 212 of 431

Emission Bandwidth 26 dB (5320 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
{(MHz)
3320.000000 20.200000 — — 5309.800000 3330.000000

(continuation of the "26 dB Bandwidth™ table from column 6 ...}

DUT Frequency Max Level | Result
{(MHz) (dBm)
5320.000000 -1.

9| PASS

Level in dBm

5320 5330 5340
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 213 of 431

Emission Bandwidth 26 dB (5500 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5500.000000 20.200000 — — 5490.000000 5510.200000

{continuation of the "26 dB Bandwidth” table from column & ...)

DUT Frequency Max Level | Result
(MHz} (dBm)
5500.000000 -1.7 [ PASS

Level in dBm

5480 5440 5500 5510 5520
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 214 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5540 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures

MNew Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5540.000000 20.000000 — — 5530.000000 5550.000000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level | Result
(MHz) (dBm)
5540.000000 -1.2 | PASS
5__
o7 . g
o A \". I__F_. \f\._\_-'\,_ .
4 ,.")V S LY 1
10+
E |
o T 1
o I
< 20t
g \
57 '
3|:|—— o - e
ik - 20.000 MHz I
| A o e e
40—+
5520 5530 5540 5550 5560

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 215 of 431

Emission Bandwidth 26 dB (5580 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) {MHz) Right
{MHz)
5580.000000 20.000000 — 5570.000000 5590.000000

(continuation of the "26 dB Bandwidth" table from column 6..)

DUT Frequency Max Level | Result
{MHz) {dBm}
5580.000000 0.4 | PASS
5__
0T P i T i ¥
1 A N T
10+ ,
E | .
m T 1
i =] lI
£ 0l !
s 20 / L
B T 'y
o My
20T A N
1 TN 20.000 MHz M
"\;v- aad e
40+
5560 5570 5580 5590 5600

Frequency in MHz
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CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 216 of 431

Emission Bandwidth 26 dB (5660 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz}
5660.000000 19.800000 — — 5650.000000 5669.800000

{continuation of the "26 dB Bandwidth" table from column 6 ...}

DUT Frequency Max Level | Result
(MHz) {dBm}
5660.000000 -0.4| PASS

Lewvel in dBm

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 217 of 431

Emission Bandwidth 26 dB (5680 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a).(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63 .10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5680.000000 23.000000 — — 5669.800000 5692.800000

(continuation of the "26 dB Bandwidth" table from column 6 ...}

DUT Frequency Max Level | Result
{(MHz) (dBm)
5680.000000 -1.1| PASS

Pty / — ”
ot T e W

A A

Lewvel in dBm

Frequency in MHz
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CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 218 of 431

Emission Bandwidth 26 dB (5700 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5700.000000 20.000000 — — 5690.000000 5710.000000

{continuation of the "26 dB Bandwidth" table from column 6 ...}

DUT Frequency Max Level | Result
{(MHz) {dBm)
5700.000000 -1.3 | PASS

Level in dBm

5630 5680 5700
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 219 of 431

Emission Bandwidth 26 dB (5745 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {(MHz) (MHz) Right
(MHz)
5745.000000 20.000000 — — 5734.800000 5754.800000

(continuation of the 26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) {dBm})
5745.000000 0.8 | PASS

Level in dBm

Ly
LRl Y Ay W NS
e

5740 B750 BTE0 BTG5
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 220 of 431

Emission Bandwidth 26 dB (5785 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C83.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5785.000000 19.800000 — — 5775.000000 5794.800000

(continuation of the "26 dB Bandwidth" table from column 6 ...

DUT Frequency Max Level | Result
(MHz) (dBm)
5785.000000 0.2 | PASS

Level in dBm

BTG5 5770 5780 5790 5800 5805
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 221 of 431

Emission Bandwidth 26 dB (5825 MHz; 12,000 dBm; 20 MHz)

Test according ta FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5825.000000 20.400000 — — 5814.800000 5835.200000

(continuation of the "26 dB Bandwidth” table from column 6...)

DUT Frequency Max Level | Result
(MHz) {dBm)}
5825.000000 -1.8 | PASS

Level in dBm

5820 5830 5840 5845
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 222 of 431

n-mode

CETECOM™
L ooam

Emission Bandwidth 26 dB (5180 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures

New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5180.000000 23.000000 — 5168.200000 5191.200000
(continuation of the "26 dB Bandwidth™ table from column 6 ...
DUT Frequency Max Level | Result
(MHz) (dBm}
5180.000000 -4.3 | PASS
5__
CI__
T ;_r“v"\-‘\-:\-"\:\»..\_ - “.__. P e T
10+ i ! k
£ .
o -4 1 {
° | |
£ 20t
2 P \'.__
30+ e 3.
/] »
T Vo 23.000 MHz
—40——__,\_.\ -.d""-"ﬂ"l-‘l IL_\A\_W—./\.-'.‘ )
5160 570 5180 5190 5200

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 223 of 431

Emission Bandwidth 26 dB (5200 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) {(MHz) Right
(MHz)
5200.000000 22.600000 — — 5188.600000 5211.200000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
{(MHz) {dBm)
5200.000000 4.1 PASS

T e e Ve s vt e i b S

Level in dBm
.
-

5180 5190 5200
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 224 of 431

CETECOM™
Lo

Emission Bandwidth 26 dB (5240 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5240.000000 22.400000 — 5228.600000 5251.000000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

Max Level | Result
{dBm)

-2.9

DUT Frequency
(MHz)
5240.000000

PASS

- ANt "r"‘-"‘-"u-—-\_ g __ﬁ_vz\_».‘a_\_..-'.‘_\
\ 1

Lewvel in dBm
e

5240
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 225 of 431

Emission Bandwidth 26 dB (5260 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a) (e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5260.000000 22.600000 — — 5248.600000 5271.200000
(continuation of the "26 dB Bandwidth” table from column 6...)
DUT Frequency Max Level | Result
{MHz) {dBm)}
5260.000000 -3.8 | PASS
D__
1 ; T Y P W i i
107
e 201
m i 1
=] 1 %
£ / N\
% 30T py, i ™
o= 4 d ! 3
a0t ;e R
Lo 22,600 MHz .
_50 I i
5240 5250 5260 5270 5280

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 226 of 431

Emission Bandwidth 26 dB (5280 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5280.000000 22.600000 — — 5268.600000 5291.200000

(continuation of the "26 dB Bandwidth" table from column 6...)

DUT Frequency Max Level | Result
(MHz) {dBm}
5280.000000 -2.9 | PASS

Level in dBm

260 R270 5280 5290 5300
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 227 of 431

Emission Bandwidth 26 dB (5320 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
5320.000000 22.600000 — — 5308.600000 5331.200000

(continuation of the "26 dB Bandwidth" table from column 6 ...}

DUT Frequency Max Level | Result
(MHz) {dBm}
5320.000000 -3.0 | PASS

gt A b -

Level in dBm

Y 22 600 MHz Ao

5320 5330 5340
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 228 of 431

Emission Bandwidth 26 dB (5500 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
{MHz}
5500.000000 22.400000 — — 5488.600000 5511.000000

(continuation of the "26 dB Bandwidth" table from column &...)

DUT Frequency Max Level | Result
(MHz) {dBm)
5500.000000 -2.4| PASS

Lewvel in dBm
1
T
.

5480 5490 5500 5510 5620
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 229 of 431

Emission Bandwidth 26 dB (5540 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
{MHz) (MHz) {(MHz) {(MHz) {MHz) Right
(MHz)
5540.000000 22.200000 — — 5528.800000 5551.000000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
(MHz} {dBm)
5540.000000 -2.6 | PASS

o - pe
) AN s N—_‘_,.,JL.__.»\N"».A.,-., L.

Level in dBm

5520 5530 5540 5550 5560
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 230 of 431

Emission Bandwidth 26 dB (5580 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 783033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5580.000000 23.000000 — — 5568.600000 5591.600000

{continuation of the "26 dB Bandwidth" table from column 6...)

DUT Frequency Max Level | Result
(MHz) {dBm)}
5580.000000 -1.

8 | PASS

Level in dBm

5560 5570 5580 5540 5600
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 231 of 431

CETECOM™
Lo

Emission Bandwidth 26 dB (5660 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz}
3660.000000 22.600000 — 5648.400000 3671.000000

(continuation of the "26 dB Bandwidth" table from column &...)

DUT Frequency
{(MHz)

Max Level
(dBm)

Result

3660.000000

-1.4

PASS

Level in dBm

CETECOM_TR18_1 0130902T02a Al

Frequency in MHz



CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 232 of 431

Emission Bandwidth 26 dB (5680 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5680.000000 22.400000 — — 5668.600000 5691.000000

(continuation of the "26 dB Bandwidth” table from column 6...)

DUT Frequency Max Level | Result
(MHz) {dBm)
5680.000000 2.

0| PASS

P, A =
— f./‘_m S N =y P e nd g ',,\

Level in dBm

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 233 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5700 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
{MHz)
5700.000000 23.000000 — 5688.400000 5711.400000

{continuation of the "26 dB Bandwidth" table from column 6 ...}

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5700.000000

-2.5

PASS

Level in dBm

/\-.-‘h-/\_.--u W

CETECOM_TR18_1 0130902T02a Al
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CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 234 of 431

Emission Bandwidth 26 dB (5745 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5745.000000 22.600000 — — 5733.400000 5756.000000

(continuation of the 26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) (dBm)
5745.000000 -1.4| PASS

L VS AV SN
T f LT 1

\ 1
[

Level in dBm

T i 22 600 MHz Ay
YAV A

_4|:|_ WPy S

5740 5750 5760 5765
Frequency in MHz

5725 5730
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CETECOM™
L ooam

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 235 of 431

Emission Bandwidth 26 dB (5785 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 783033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI CE63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5785.000000 22.600000 — — 5773.800000 5796.400000

(continuation of the 26 dB Bandwidth" table from column &...)

DUT Frequency Max Level | Result
(MHz) {dBm)
5785.000000 -1.3 | PASS

Y e Y - » i
.'-’M/ e -\_/\.n.__.__-z\l ki bl !

Lewvel in dBm

T - 22.600 MHz A

H765 5770 5780 5790 5800 5805
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 236 of 431

Emission Bandwidth 26 dB (5825 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
{MHz)
5825.000000 22.800000 — — 5813.400000 5836.200000

(continuation of the "26 dB Bandwidth"” table from column 6 ...

DUT Frequency Max Level | Result
(MHz} {dBm}
5825.000000 -2.

8| PASS

™ AP

- i A
T Y b

Level in dBm

R820 5830 5840 845
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 237 of 431

CETECOM™
L ooam

ac-mode

Emission Bandwidth 26 dB (5180 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures

New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
{MHz)
5180.000000 22.800000 — 5168.400000 5191.200000
(continuation of the "26 dB Bandwidth” table from column 6...)
DUT Frequency Max Level | Result
(MHz} {dBm)
5180.000000 -3.2 | PASS
5__
CI__
4 I,_/'- Shm A . W S L e i o
40+ " !
E |
m T |
o -'l 1
= 201
T o !
i T i
L "
l / N\
1 oy 22,800 MHz S
) B R AR
5160 5170 5180 5190 5200

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 238 of 431

Emission Bandwidth 26 dB (5200 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5200.000000 22.400000 — — 5168.800000 5211.200000

{continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) {dBm)
5200.000000 -3.5 [ PASS

-+ e AT s | et tre =),

Lewvel in dBm
e

5180 5180 200
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 239 of 431

Emission Bandwidth 26 dB (5240 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5240.000000 22.400000 — — 5228.600000 5251.000000

(continuation of the "26 dB Bandwidth"” table from column 6 ...

DUT Frequency Max Level | Result
(MHz) (dBm)
5240.000000 -2,

8 [ PASS

D__
1 AN, i P "-.'a‘
_10-_ |I ' |
£ |
@ 207 |
= 1 b
E /
o 301
o -30 ’,f'. \._\.
+ & >,
o,
40T it :
Iad 22400 MHz
)“-J it ~ M\-""\
4 o N
h220 5230 5240 5250 5260

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 240 of 431

Emission Bandwidth 26 dB (5260 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5260.000000 22.600000 — — 5248.600000 5271.200000

(continuation of the "26 dB Bandwidth™ table from column 6...)

DUT Frequency Max Level | Result
(MHz) (dBm)
5260.000000 -3.6 [ PASS

P L - PR VA
-+ e WAL e b e s .

Level in dBm

= W e A
et ol M, o

T 1
5240 5250 5260 5280

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 241 of 431

Emission Bandwidth 26 dB (5280 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) (MHz) (MHz) Right
(MHz)
5280.000000 22.400000 — — 5268.800000 5291.200000

(continuation of the "26 dB Bandwidth" table from column 6 ...

DUT Frequency Max Level | Result
(MHz) (dBm)
5280.000000 -2.7 | PASS

Level in dBm
-

P L7
P N

R260 270 5280 5290 5300
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 242 of 431
Emission Bandwidth 26 dB (5320 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules vO1r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5320.000000 23.000000 -— — 5308.400000 5331.400000

{(continuation of the "26 dB Bandwidth” table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) (dBm)
5320.000000 -3.2 | PASS

Level in dBm

23.000 MHz L

5320 5330 5340
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 243 of 431

Emission Bandwidth 26 dB (5500 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
Mew Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
{(MHz) (MHz) {MHz) {MHz) {(MHz) Right
(MHz)
5500.000000 22.800000 — — 5488.400000 5511.200000

(continuation of the "26 dB Bandwidth” table from column 6 ...)

DUT Frequency Max Level | Result
{(MHz) (dBm)
5500.000000 2.

3 [ PASS

P, TR Y -
e N . P T |
e T '\-'-\.I e e -

\

Level in dBm

5480 5450 5500 5510 5520
Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 244 of 431

Emission Bandwidth 26 dB (5540 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
{MHz) {MHz) {MHz) {MHz) {(MHz) Right
(MHz}
5540.000000 22.600000 — — 5528.600000 5551.200000

{continuation of the "26 dB Bandwidth” table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) (dBm)
5540.000000 -2.4 | PASS

Level in dBm

5520 5530 5540 5550 5560
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 245 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5580 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) (MHz) (MHz) Right
(MHz)
5580.000000 23.000000 — 5568.600000 5591.600000
{continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level | Result
(MHz) (dBm}
5580.000000 -1.7 | PASS
5_-
l:l_-
, .J\_._'.—-_ﬂd_, e __,\1\ e .\xn_,-’\_r\.ﬁ.__—-\.‘\ll
-0 ,' "
E | \
@ T f .
U ! 1}
£ o0l \
[ 2 / \‘\,
57 . / Y
30+ o \'\,
4 e 23.000 MHz P
ot ot S p —,__r_\_’\_\’\ ~
5560 5570 5680 5590 5600

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 246 of 431

Emission Bandwidth 26 dB (5660 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a) (e), KDB 789033 D02 General U-NIl Test Pracedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5660.000000 22.600000 — — 5648.600000 5671.200000

(continuation of the "26 dB Bandwidth" table from column 6..)

DUT Frequency Max Level | Result
(MHz) {dBm)
5660.000000 -1.7 | PASS

N | et AR
;

Level in dBm

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 247 of 431

Emission Bandwidth 26 dB (5680 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures
New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5680.000000 22.600000 — — 5668.600000 5691.200000

{(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) (dBm})
5680.000000 -2.0 | PASS

P
P A e A

Level in dBm

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



Annex 1 to Test Report 18-1-0130902T02a-C1, Page 248 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5700 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures

MNew Rules v01r03 and ANSI CE3.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) {MHz) (MHz) Right
(MHz)
2700.000000 23.000000 — 5688.600000 3711.600000
(continuation of the "26 dB Bandwidth” table from column 6...)
DUT Frequency Max Level | Result
(MHz) {dBm)}
5700.000000 -2.6 [ PASS
5_-
D__
1 T SRIPSCS P ",ﬂ
10+ lI I:
E | |
m T ] \
b ] l-
£ 207 )
2 / N
5 T 7 ‘\\_\
-307 Py .,
4 ,"/ \"\
. Py 23.000 MHz Sk
_40__,"__,\_."\’-,\.#-"\--’ A
5680 5690 5700 5710 5720

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 249 of 431

CETECOM™
L ooam

Emission Bandwidth 26 dB (5745 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a).(e), KDB 789033 D02 General U-NII Test Procedures

New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {MHz) {MHz) (MHz) Right
(MHz)
5745.000000 22.800000 — — 5733.400000 5756.200000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level | Result
(MHz} {dBm)
5745.000000 -1.4 [ PASS
5__
l:l__ Fa? -
1 -~ P N e, Al. P _»_\_/1-&,«_.«'-,_\1
-0t f 'i
E | |
& & J |
ﬂ III A
S 207
E T 7 \I-'\
30+ e N
T~ ._m__/"# I ""“‘r--,_m
40" L
5725 5730 5740 5750 5760 5765

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 250 of 431

CETECOM™
Lo

Emission Bandwidth 26 dB (5785 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures

New Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5785.000000 22.800000 — — 5773.600000 5796.400000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level | Result
(MHz} {dBm)
5785.000000 -1.7 | PASS
5__
D__
, VAT S S N ey W,_,-;—'\vn/\-“‘n_f'"._\ .
1 .' \ '.
-0+ { .
E | \
s 1 i
x
= |
% 201 l/" %
- I
g 7T g ~
a0+ -
../ \‘-.
T A 22800 MHz g
T} S, D | S
5765 5770 5780 5790 5800 5805

Frequency in MHz
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CETECOM
Annex 1 to Test Report 18-1-0130902T02a-C1, Page 251 of 431

Emission Bandwidth 26 dB (5825 MHz; 12,000 dBm; 20 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NIl Test Procedures
Mew Rules v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) {(MHz) {MHz) (MHz) Right
(MHz)
5825.000000 23.000000 — — 5813.400000 5836.400000

(continuation of the "26 dB Bandwidth” table from column 6 ...)

DUT Frequency Max Level | Result
(MHz) (dBm)
5825.000000 -2,

7 [PASS

Level in dBm

5820 5830 5840 5845
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 252 of 431
2.5.2. 40MHz Bandwidth

n-mode

Emission Bandwidth 26 dB (5190 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5190.000000 44.800000 5167.600000 5212.400000

(continuation of the 26 dB Bandwidth" table from column 6 ...)

Max Level Result
(dBm)

-5.7

DUT Frequency
(MHz)
5190.000000

PASS

B
0+

104+

_2|:| 4

Level in dBm

=30+

-M — M
-4

5160 5180 szan B220 5230

5150
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 253 of 431
Emission Bandwidth 26 dB (5230 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5230.000000 43.466667 5208.133333 5251.600000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 -4.4 | PASS
D e
_‘| |:| +
cEn 201
©
= 1
©
& a0t
_40__ 43 .467 M H z
5130 Bzan B2z Bz4n BZB0 h270

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 254 of 431
Emission Bandwidth 26 dB (5270 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5270.000000 44.000000 5248.133333 5292.133333

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -5.0 | PASS

104+

=20+

=30+

Level in dBm

-40 44 000 W oz
e

R0+

h230 5240 5260 5e2a0 5300 5310

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM"
L

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 255 of 431
Emission Bandwidth 26 dB (5310 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5310.000000 44.266667 5287.600000 5331.866667
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 -5.0 | PASS
|:| e
_‘| |:| +
5 201
kel
£ 1
)
B a0t
_4|:|-- 44 . 267 M H z
h270 hzan 5300 B320 5340 5350

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 256 of 431
Emission Bandwidth 26 dB (5510 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5510.000000 44.800000 5487.866667 5532.666667

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 -4.9 | PASS
n
-E
-4n
-1E
=2
-ac
£
o
=]
£ -
@
3
-=E

-An
AAd =N 0 M-S

CATA EA=N EEnNn - EEAN EEEN

Fre quency in M H =z
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 257 of 431
Emission Bandwidth 26 dB (5550 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5550.000000 44.000000 5527.866667 5571.866667
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5550.000000 -4.8 | PASS
D e
_‘| |:| +
cEn 201
©
= 1
©
& a0t
-0+
5510 BEZ0 5540 BEGD BEE0 5580

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 258 of 431
Emission Bandwidth 26 dB (5670 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5670.000000 43.466667 5648.133333 5691.600000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5670.000000 -3.8 | PASS
D e
_‘| |:| +
cEn 201
©
= 1
©
& a0t
_40__ 48 .467 M H z
hE30 BE4N BERD BEE0 5700 5710

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 259 of 431
Emission Bandwidth 26 dB (5755 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5755.000000 44533333 5732.600000 5777.133333
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 -3.6 | PASS
D e
_‘| |:| +
cEn 201
©
= 1
©
& a0t
a0
5715 5740 5760 5780 5785

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 260 of 431
Emission Bandwidth 26 dB (5795 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5795.000000 43.466667 5773.133333 5816.600000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 -3.5 | PASS
D e
_‘| |:| +
cEn 201
©
= 1
©
& a0t
_40__ 43 .467 M H z
5755 5780 5800 BEZ20 5835

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 261 of 431
ac-mode

Emission Bandwidth 26 dB (5190 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5190.000000 45.866666 5167.066667 5212.933333

(continuation of the "'26 dB

Bandwidth" table from column 6 ...)

DUT Frequency

Max Level

Result

(MHz)
5190.000000

(dBm)
-6.1

PASS

10+

-20+

Level in dBm

=30+

M 45,867 MHZ \WW
_4':'_

51610 5180 h200 b2zl h23l

5150
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 262 of 431
Emission Bandwidth 26 dB (5230 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5230.000000 43.466667 5208.133333 5251.600000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5230.000000 -5.3 | PASS
|:| e
_‘| |:| +
5 201
kel
£ 1
)
B a0t
AT 43.467 MH{
5180 bzan Rzzn h240 hZ60 B270

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 263 of 431
Emission Bandwidth 26 dB (5270 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5270.000000 44.000000 5247.866667 5291.866667

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -5.1 | PASS

104+

-20+

=30+

Level in dBm

=404
44.000 MHﬂ

B0+

h230 5240 h260 h2a0 5300 5310

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 264 of 431
Emission Bandwidth 26 dB (5310 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5310.000000 49.066666 5287.866667 5336.933333

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency

Max Level

Result

(MHz) (dBm)
5310.000000 -4.6

PASS

Level in dBm

49.067 MHEI

| A2

h2g0 5300 h3z0 5340 5350

5270
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 265 of 431
Emission Bandwidth 26 dB (5510 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5510.000000 45.066667 5487.600000 5532.666667

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 -5.2 | PASS

Level in dBm

0T 45.067 MHzZ

5470 5480 5500 h5z20 5540 5550

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 266 of 431
Emission Bandwidth 26 dB (5550 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5550.000000 43.733333 5527.866667 5571.600000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5550.000000 -5.1 | PASS
D o
_‘| D 4
g 20
©
= 4
)
2 301
0T 43.733 MHZ
5510 5RZ20 5540 5560 5580 5530

Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM"
L

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 267 of 431
Emission Bandwidth 26 dB (5670 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5670.000000 43.733333 5647.866667 5691.600000

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5670.000000 -3.7 | PASS

Level in dBm

-40 43.733 MHé

BE630 5640 BEED 5680 5700 5710

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 268 of 431

Emission Bandwidth 26 dB (5755 MHz; 12,000 dBm; 40 MHz)

CETECOM"
L

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules

v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5755.000000 45.866667 5732.333333 5778.200000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5755.000000 -4.0 | PASS
|:| e
_‘| |:| +
& 201
e}
£ 1
o
8 a0t
-40 45,867 MH;I
5715 5740 5760 5780 5735

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 269 of 431
Emission Bandwidth 26 dB (5795 MHz; 12,000 dBm; 40 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5795.000000 43.733333 5772.866667 5816.600000
(continuation of the ""26 dB Bandwidth'" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5795.000000 -3.6 | PASS
D o
_‘| D 4
g 20
©
£ 1
)
2 301
-0+ 43.733 MHé
5756 5780 5800 5820 h835

Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 270 of 431
2.5.3. 80MHz Bandwidth

ac-mode

Emission Bandwidth 26 dB (5210 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge Right
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5210.000000 85.194806 5167.402597 5252.597403

(continuation of the 26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)

5210.000000 -0.5

PASS

Level in dBm

85.1395 MH%

h150 R200
Frequency in MHz

5130
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 271 of 431
Emission Bandwidth 26 dB (5290 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 §15.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge Right
(MHz)

5290.000000

84.155845

5248.441558

5332.597403

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency

Max Level

Result

(MHz) (dBm)
5290.000000 0.2 | PASS

B
0+

10+

-20+

Level in dBm

=30+

T G4.156 MH%

40+

5210 BZ250 BR300 5350 5370
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 272 of 431
Emission Bandwidth 26 dB (5530 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge Right
(MHz)

5530.000000

85.194806

5487.402597

5572.597403

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency

Max Level

Result

(MHz) (dBm)
5530.000000 0.0

PASS

B
0+

10+

-20+

Level in dBm

=30+
1 §5.19% MH%

40+

5550

5450
Frequency in MHz

CETECOM_TR18_1 0130902T02a Al



CETECOM"
L

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 273 of 431
Emission Bandwidth 26 dB (5775 MHz; 12,000 dBm; 80 MHz)

Test according to FCC title 47 part 15 815.407(a),(e), KDB 789033 D02 General U-NII Test Procedures New Rules
v01r03 and ANSI C63.10

26 dB Bandwidth

DUT Frequency
(MHz)

Bandwidth
(MHz)

Limit Min
(MHz)

Limit Max
(MHz)

Band Edge Left
(MHz)

Band Edge Right
(MHz)

5775.000000

85.194806

5732.402597

5817.597403

(continuation of the ""26 dB Bandwidth'" table from column 6 ...)

DUT Frequency

Max Level

Result

(MHz) (dBm)
5775.000000 15

PASS

B
0+

10+

-20+

Level in dBm

=30+

85.195 MHEI

40+

BR35
Frequency in MHz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 274 of 431
3. Radiated Measurements

3.1. Radiated magnetic field measurements below 30 MHz
3.1.1. 20 MHz Bandwidth

Test description:

Test site and distance:
Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:

Operating conditions:
Power during tests:
Comment 1:
Comment 2:

EUT Information

a-mode

2.01a_a-mode_18MBps_ch036

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

MKh

TX-on

12V DC, 110V/60Hz, full loaded batteries
Channel low/middle/high

a-mode | 18MBps | ch036

EUT Name: Thermomix
Manufacturer: Vorwerk Elektroware GmbH & Co KG.
Serial Number: 18434212024100415
Hardware Rev: NWOT
Software Rev: 0.18.109-201808300615
Comment: 120V AC
Full Spectrum
60T
FOC15.209 Magnetic: Field
£
z ]
m
©
c o7
5 1
8 10T
20T
-301
40
S0T
9k 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 275 of 431

Test description:

Test site and distance:
Version of Testsoftware:

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

2.02a_a-mode_18MBps_ch064

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

Used filter: bypass

Test specification: FCC 15.205 § 15.209; RSS-Gen: Issue 4
Operator: MKh

Operating conditions: TX-on

Power during tests:
Comment 1:
Comment 2:

EUT Information

12V DC, 110V/60Hz, full loaded batteries
Channel low/middle/high
a-mode | 18MBps| ch064

EUT Name: thermomix
Manufacturer: Vorwerk Elektroware GmbH & Co KG.
Serial Number: 18434212024100415
Hardware Rev: NWOT
Software Rev: 0.18.109-201808300615
Comment: 120V AC
Full Spectrum
60T
FOC15.208 Magnetic: Field
£
=
% 1
c O7
T 1
& -10+
-
20T
-301
40T
S0
9k 20 30 50 100k 200 300 50 ™ 2M 3M  5M 10M 20 30M
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 276 of 431
2.03a_a-mode_18MBps_ch100

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:

Operating conditions:
Power during tests:
Comment 1:
Comment 2:

EUT Information
EUT Name:
Manufacturer:
Serial Number:
Hardware Rev:
Software Rev:
Comment:

Level in dBpV/m

20T

30T

40+

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

MKh

TX-on

12V DC, 110V/60Hz, full loaded batteries
Channel low/middle/high

a-mode | 18MBps | ch100

thermomix

Vorwerk Elektroware GmbH & Co KG.
18434212024100415

NWOT

0.18.109-201808300615

120V AC

FOC15.209 _Magnetic:_Field

9k
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 277 of 431
2.04a_a-mode_18MBps_ch149

Test description: Magnetic Field Strength Measurement related to 30/300 m distance
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0

Distance correction:
Technical Data:

Rec. antenna (pre-scan):

Used filter:
Test specification:

Operator:

Operating conditions:
Power during tests:
Comment 1:
Comment 2:

EUT Information
EUT Name:
Manufacturer:
Serial Number:
Hardware Rev:
Software Rev:
Comment:

Level in dBpV/m

20T

-309

40+

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation
bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 4

MKh

TX-on

12V DC, 110V/60Hz, full loaded batteries
Channel low/middle/high

a-mode | 18MBps | ch149

thermomix

Vorwerk Elektroware GmbH & Co KG.
18434212024100415

NWOT

0.18.109-201808300615

120V AC

FOC15.209 _Magnetic:_Field

9k
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 278 of 431

WLAN & Bluetooth simultaneous transmissions

2.05a_WLANS+BT

Common Information

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test specification:
Operator:

Operating Mode:
Comment 1:

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 Vv9.25.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup

height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

Mah

BT_Normalmode + Wifi 5GHz Iperf

nominal channel

Environmental Conditions:: Humidity : 42,1%rH; Temperature: 21,2°C

EUT Information

EUT Name: Thermomix

Manufacturer: Vorwerk Elektroware GmbH & Co KG.
Serial Number: 19094204681605368

Hardware Rev: NWOT

Software Rev: 0.18.109-201808300615

Comment: 120V AC

Full Spectum

FCC16.209 Magnetic: Field

1.862000 MHz
-13.819 dBWY m

Level in dBpv/m
=

-0t BG, 440 kHz v
T 23279 BV
20+ =
_3|:|__
_4|:|__
_ED__
gk 20 30 G0 100k 200 300 500 1M 2M 3 GM 10M 20 30

Frequency in Hz
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 279 of 431

3.2. Radiated electric field measurement 30 MHz to 1 GHz
3.2.1. 20 MHz Bandwidth

Test descriptio

n:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:

Power during t

ests:

EUT Information

a-mode

3.01a_a-mode_18MBps_ch036

Electric Field Strength Measurement

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

SLo

a-mode | 18MBps | ch036

120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
554 FOC15:209
50+
45+ .
1 Y *
40
£ 357
: T * .
= 30-
D 1
3
—l 25_-
201
151
10T
5__
o] ' ' ' ' ' ' ' ' —t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
239.880000 32.73 46.00 13.27 | 1000.0 120.000 | 125.0 | H 8.0 0.0 | 131
499.936000 43.36 46.00 2.64 | 1000.0 120.000 | 161.0 | H -7.0 0.0 | 195
895.452000 32.32 46.00 13.68 | 1000.0 120.000 | 298.0 | V 202.0 0.0 | 26.8
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 280 of 431
3.02a_a-mode_18MBps_ch064

Test description: Electric Field Strength Measurement
Test site and distance: Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Used filter: not used
Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3
Operator: SLo
Operating conditions: a-mode | 18MBps| ch064
Power during tests: 120V
EUT Information
Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC

Full Spectrum

551 FOC15.209

Level in dBuV/m

0] + + + + + + + + + + + + + 1
30M 50 60 80 100M 200 300 400 500 800 1G

Frequencyin Hz

Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) | (dB)
499.936000 42.66 46.00 3.34 | 1000.0 120.000 | 1490 | H -9.0 0.0 | 195
925.288000 32.54 46.00 13.46 | 1000.0 120.000 | 316.0 | V 257.0 0.0 | 271
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 281 of 431

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

3.03a_a-mode_18MBps_ch100

Electric Field Strength Measurement

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
HEI

a-mode | 18MBps | ch100
120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55 FOC15:209
50T
45+ |
I 3 N
40
. 1
S 357
= 1
= ¢ ¢
c 30~
E N
o 251
-
20T
151
10T
5__
0 } } t t t t t } t +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.896000 30.87 43.50 12.63 | 1000.0 120.000 | 154.0 | H -8.0 0.0 | 115
499.936000 43.34 46.00 2.66 | 1000.0 120.000 | 160.0 | H -10.0 0.0 | 195
940.532000 32.29 46.00 13.71 | 1000.0 120.000 | 363.0 | H 133.0 0.0 | 26.8
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Annex 1 to Te

st Report 18-1-0130902T02a-C1, Page 282 of 431

Test descriptio

Test site and distance:

3.04a_a-mode_18MBps_ch149

n: Electric Field Strength Measurement

Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: Mkh

Operating conditions: 3.04a_a-mode_18MBps_ch149

Power during tests: 120V

EUT Information

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
451 |
1 ® *
40
. 1
S 357
Cﬁ- T * ‘
©
< 30-
T 1
3 25+
-
20T
151
10T
5__
0 } } } +—t } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.908000 31.17 43.50 12.33 | 1000.0 120.000 | 179.0 | H 159.0 0.0 | 115
499.936000 43.52 46.00 2.48 | 1000.0 120.000 | 157.0 | H -9.0 0.0 | 195
599.924000 36.85 46.00 9.15 | 1000.0 120.000 | 159.0 | H 214.0 0.0 | 22.0
836.904000 32.03 46.00 13.97 | 1000.0 120.000 | 368.0 | H 59.0 0.0 | 258
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 283 of 431

Test descriptio

n:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:

Power during t

ests:

EUT Information

n-mode

3.05a_n-mode_MCS5 ch040

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance
EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

HEI

n-mode | HT20 || MCS5 | ch040

120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15.209
50T
451 |
i o *
40
e 1
S 357
=3
B T $ *
< 30+
5 L
3 25+
-
20T
151
101
5__
0 } } } } } } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.876000 31.21 43.50 12.29 | 1000.0 120.000 1700 | H 168.0 0.0 115
499.936000 43.16 46.00 2.84 | 1000.0 120.000 | 175.0 | H -7.0 0.0 | 195
906.056000 31.94 46.00 14.06 | 1000.0 120.000 | 342.0 | V 333.0 0.0 | 264
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 284 of 431

Test description:

Test site and di

stance:

Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:

Test specificati
Operator:

on.:

Operating conditions:
Power during tests:

EUT Information

3.06a_n-mode_MCS5 ch52

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

HEI

n-mode | HT20 || MCS5| ch052

120V

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15:209
50T
451 |
1 ® *
*
40
e 1
S 357
2 1 $ ¢
< 30-
? 1
o 2571
-
20T
151
10T
5__
0 } } } } } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.908000 30.93 43.50 12.57 | 1000.0 120.000 | 187.0 | H 166.0 0.0 | 115
499.936000 43.24 46.00 2.76 | 1000.0 120.000 | 1540 | H 0.0 0.0 | 195
955.468000 32.90 46.00 13.10 | 1000.0 120.000 | 368.0 | H 0.0 00 | 274
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 285 of 431

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

3.07a_n-mode_MCS5 ch116

Electric Field Strength Measurement

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3
HEI

n-mode | HT20 || MCS5 | ch116
120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
451 |
T L 4 *
40 *
. 1
€ 5l ¢
g 1 *
< 30+
T 1
3 25+
-
20T
151
10T
5__
0 } } } } } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.900000 31.23 43.50 12.27 | 1000.0 120.000 | 150.0 | H 0.0 0.0 | 115
499.936000 42.68 46.00 3.32 | 1000.0 120.000 | 162.0 | H 2.0 0.0 | 195
851.028000 35.05 46.00 10.95 | 1000.0 120.000 | 109.0 | H 181.0 0.0 | 257
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 286 of 431

Test description:

Test site and di

stance:

Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:

Test specificati
Operator:

on.:

Operating conditions:
Power during tests:

EUT Information

3.08a_n-mode_MCS5 ch157

Electric Field Strength Measurement

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

HEI

n-mode | HT20 || MCS5 | ch157

120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15:209
50T
451 |
1 * "
40
e 1
S 35--
2 T 4
aq]
©
£ 307 *
5 1
8 25T
20T
151
10T
5__
0 } } } } } } } } } } |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.936000 30.26 43.50 13.24 | 1000.0 120.000 | 150.0 | H 187.0 0.0 | 115
499.936000 42.88 46.00 3.12 | 1000.0 120.000 | 1710 | H -10.0 0.0 | 195
851.040000 34.25 46.00 11.75 | 1000.0 120.000 | 195.0 | H 324.0 0.0 | 257
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 287 of 431

Test descriptio

n:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:

Power during t

ests:

EUT Information

ac-mode

3.09a_ac-mode_MCS5 ch048

Electric Field Strength Measurement

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

HEI

ac-mode | HT20 || MCSS5 | ch048

120V

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15:209
50T
451 |
I ¢ *
40 *
e 1
S 357
o ) .
< 307
s 7 .
3 25+
-
20T
151
10T
5__
0 } } } } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
197.084000 26.64 43.50 16.86 | 1000.0 120.000 | 169.0 | H 334.0 0.0 | 114
499.936000 43.08 46.00 2.92 | 1000.0 120.000 | 158.0 | H 4.0 0.0 | 195
910.208000 33.00 46.00 13.00 | 1000.0 120.000 | 105.0 | V 184.0 00 | 274
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 288 of 431

Test description:

Test site and di

stance:

Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:

Test specificati
Operator:

on.:

Operating conditions:
Power during tests:

EUT Information

3.10a_ac-mode_MCS5 ch56

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

HEI

ac-mode | HT20 || MCS5| ch056

120v

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
451 |
I * "
40
. 1
S 357
=il | *
5 *
< 30-
3 T L 4
3 25+
-
20T
151
10T
5__
0 } } } +—t } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
197.140000 27.14 43.50 16.36 | 1000.0 120.000 1370 | H 304.0 0.0 114
499.936000 43.24 46.00 2.76 | 1000.0 120.000 | 156.0 | H -10.0 0.0 | 195
954.540000 32.85 46.00 13.15 | 1000.0 120.000 | 196.0 | V 270.0 0.0 | 273
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 289 of 431

Test descriptio

n:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:

Power during t

ests:

EUT Information

3.11a_ac-mode_MCS5 ch140

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

HEI

ac-mode | HT20 || MCS5 | ch140

120V

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15:209
50T
45+ |
40
c 1
S 357
= 1 *
3 *
©
c 307
5 1
3 251 ¢
20T
151
10T
5_-
0 } } } } } } } } } } } } |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
197.092000 25.55 43.50 17.95 | 1000.0 120.000 | 150.0 | H 335.0 00 | 114
499.936000 42.92 46.00 3.08 | 1000.0 120.000 | 1740 | H -9.0 0.0 | 195
913.240000 32.63 46.00 13.37 | 1000.0 120.000 | 263.0 | H 27.0 00 | 271
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 290 of 431

Test descriptio

n:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:

Power during t

ests:

EUT Information

3.12a_ac-mode_MCS5 ch165

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0
not used
not used

please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

HEI

ac-mode | HT20 || MCSS5 | ch165
120V

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
45+ |
=+ ’ _*
40 *
e 1
S 351 *
=
s T *
2 30-
£
5 1
B 25T
201
151
10T
5__
0 } } t t } t t } t +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
239.900000 32.04 46.00 13.96 | 1000.0 120.000 | 109.0 | H 0.0 0.0 | 131
499.936000 41.53 46.00 4.47 | 1000.0 120.000 | 158.0 | H -6.0 0.0 | 195
851.204000 35.04 46.00 10.96 | 1000.0 120.000 | 109.0 | H 177.0 0.0 | 257
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 291 of 431

3.2.2. 40M

Hz Bandwidth
n-mode

3.13a_n-mode_MCS7_ch038

Test description: Electric Field Strength Measurement

Test site and distance:

Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: HEI

Operating conditions: n-mode | HT40 || MCS7 | ch038

Power during tests: 120V

EUT Information

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15:209
50T
451 |
1 * *
40
. 1
S 357 .
=3
m T * ¢
©
< 30-
T 1
3 25t
-
20T
151
10T
5__
0 } } } —t } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.876000 31.31 43.50 12.19 | 1000.0 120.000 | 175.0 | H 159.0 0.0 | 115
239.860000 31.58 46.00 14.42 | 1000.0 120.000 | 105.0 | H -9.0 0.0 | 131
499.936000 41.81 46.00 4.19 | 1000.0 120.000 | 163.0 | H -8.0 0.0 | 195
951.340000 32.76 46.00 13.24 | 1000.0 120.000 | 360.0 | V 135.0 0.0 | 27.2
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Annex 1 to Te

st Report 18-1-0130902T02a-C1, Page 292 of 431

Test descriptio

Test site and distance:

3.14a_n-mode_MCS7_chb4

n: Electric Field Strength Measurement

Version of Testsoftware: EMC32 Vv9.25.0

Distance correction: not used

Used filter: not used

Technical Data: please see page 2 for detailed data of measurement setup
Test specification.: FCC 15.209; RSS-Gen: Issue 3

Operator: MSo

Operating conditions: n-mode | HT40 || MCS7 | ch054

Power during t

ests: 120V

EUT Information

CETECOM

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
451 |
T * ik
40
1 *
1S
é_ 35 ‘
2 ol ’*
2 30, L 3
T 1
3 25+
-
20T
151
10T
5__
0 } } } +—t } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
239.908000 30.64 46.00 15.36 | 1000.0 120.000 | 112.0 | H 153.0 0.0 | 131
457.212000 34.20 46.00 11.80 | 1000.0 120.000 | 118.0 | V 264.0 0.0 | 195
839.304000 31.96 46.00 14.04 | 1000.0 120.000 | 226.0 | H 180.0 0.0 | 259
938.536000 32.36 46.00 13.64 | 1000.0 120.000 | 360.0 | V 296.0 0.0 | 27.0
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 293 of 431

Test descriptio
Test siteand d
Version of Tes

n:
istance:
tsoftware:

Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

3.15a_n-mode_MCS7_ch102

Electric Field Strength Measurement

Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 V9.25.0

not used

not used

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

MSo

n-mode | HT40 || MCS7 | ch102

120V

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
45+ |
1 : %
40
e 1
S 357
g T * *
T g0 *
= ‘
5 1
B 25T
201
151
10T
5__
0 } } t +—t t t t } t +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
239.864000 32.69 46.00 13.31 | 1000.0 120.000 | 113.0 | H 338.0 0.0 | 131
287.960000 28.19 46.00 17.81 | 1000.0 120.000 | 112.0 | H 0.0 0.0 | 146
499.936000 42.90 46.00 3.10 | 1000.0 120.000 | 159.0 | H -2.0 0.0 | 195
863.148000 33.10 46.00 12.90 | 1000.0 120.000 | 109.0 | H 179.0 0.0 | 259
869.888000 32.71 46.00 13.29 | 1000.0 120.000 | 175.0 | H 337.0 0.0 | 26.2
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Annex 1 to Test Report 18-1-0130902T02a-C1, Page 294 of 431

Test description:

Test site and distance:
Version of Testsoftware:
Distance correction:

Used filter:

Technical Data:
Test specification.:

Operator:

Operating conditions:
Power during tests:

EUT Information

3.16a_n-mode_MCS7_ch151

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

EMC32 Vv9.25.0

not used
not used
please see page 2 for detailed data of measurement setup

FCC 15.209; RSS-Gen: Issue 3

MSo

n-mode | HT40 || MCS7 | ch151
120V

CETECOM

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
55+ FOC15:209
50T
451 |
1 ¥ *og
40 FA
. 1
S 357 &
g 1 PO M
< 3071
T 1
3 25+
-
20T
151
10T
5__
0 } } } +—t } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.860000 30.26 43.50 13.24 | 1000.0 120.000 | 169.0 | H 173.0 0.0 | 115
239.864000 32.22 46.00 13.78 | 1000.0 120.000 | 105.0 | H -9.0 0.0 | 131
499.936000 42.39 46.00 3.61 | 1000.0 120.000 | 1540 | H 0.0 0.0 | 195
699.912000 38.53 46.00 7.47 | 1000.0 120.000 | 109.0 | H -2.0 0.0 | 237
851.072000 34.39 46.00 11.61 | 1000.0 120.000 | 109.0 | H 169.0 0.0 | 257
957.724000 32.75 46.00 13.25 | 1000.0 120.000 | 306.0 | V 283.0 00 | 274
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L

Annex 1 to Test Report 18-1-0130902T02a-C1, Page 295 of 431
ac-mode

3.17a_ac-mode_MCS7_ch046

Electric Field Strength Measurement
Ref.-Nr. 441 Semi Anechoic Room (SAR) with 3 m measurement distance

Test description:
Test site and distance:

Version of Testsoftware: EMC32 Vv9.25.0
Distance correction: not used
Used filter: not used

Technical Data:
Test specification.:

please see page 2 for detailed data of measurement setup
FCC 15.209; RSS-Gen: Issue 3

Operator: MSo
Operating conditions: ac-mode | HT40 || MCS7 | ch046
Power during tests: 120V

EUT Information

Manufacturer: Vorwerk Elektroware GmbH + Co. KG
Model: thermomix
Type: Household equipment with WLAN
HW: NWOT
SW: 0.18.109-201808300615
Serial Nr.: 18434212024100415
Power Supply: 120V AC
Full Spectrum
60T
551 FOC15:209
50+
451 |
4 L 2 .y
40 *
e 1
S 35--
S 357 %
3 s *
< 301
? 1
o 25T
)
20T
151
101
5__
0 } } } — } } } } } } +—t |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Final_Result
Frequency QuasiPeak Limit Margi | Meas. | Bandwidth | Heigh | Pol | Azimut | Elevatio | Corr
(MHz) (dBuV/m) | (dBuV/m) n Time (kHz) t h n .
(dB) (ms) (cm) (deg) (deg) (dB)
191.868000 31.49 43.50 12.01 | 1000.0 120.000 | 166.0 | H 185.0 0.0 | 115
239.864000 32.12 46.00 13.88 | 1000.0 120.000 | 1170 | H 338.0 0.0 | 131
499.936000 42.41 46.00 3.59 | 1000.0 120.000 | 161.0 | H -2.0 0.0 | 195
857.424000 34.35 46.00 11.65 | 1000.0 120.000 | 186.0 | H 175.0 0.0 | 257
911.236000 32.68 46.00 13.32 | 1000.0 120.000 | 212.0 | V 315.0 0.0 | 273
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